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PLAN VIEW 
TIE BACK ASSEMBLY ADAPTER FOR ANGLE 
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PLAN VIEW 
TIE BACK ASSEMBLY WITH ADAPTER FOR PIPE

FIELD CUT & TRIM TO MATCH
THE REQUIRED LENGTH

EXISTING
TOWER LEG

TIE BACK PIPE
(51[2] PST 3048-0[120-0] LONG)

8

9 10

SUPPORT RAIT PIPE
(114[4.5]  O.D. PIPE MAX.)
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1.0   GENERAL NOTES
        1.1  ALL IMPERIAL DIMENSIONS ARE IN BRACKETS [X.XX]
        1.2  MARK PART WITH IDENTIFICATION NUMBER
2.0   DESIGN NOTES
3.0   MANUFACTURING/SPECIAL REQUIREMENTS 
        3.1  TIGHTEN ALL BOLTS SECURING FLAT PLATES BY THE TURN-OF-NUT METHOD. TIGHTEN ALL
               U-BOLTS USING TURN-OF-NUT METHOD WITH ATTENTION TO LEAVE EQUAL DISTANCE AND
               EQUAL FORCE ON EACH LEG OF THE U-BOLT.
4.0   TEST 
5.0   PACKAGING
        5.1  PACKAGING SHALL MEET COMMSCOPE REQUIREMENTS PER DOCUMENT IS-PL-3005
        5.2  PRINTED DOCUMENT TO BE PLACED INSIDE POLYBAG AND THEN IN SHIPPING CONTAINER
        5.3  EXTRA HARDWARE MAYBE SUPPLIED, BAGGED AND SHIPPED
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EXISTING ANGLE TOWER LEG

(TYP)

ANGLE TOWER LEG ATTACHMENT DETAIL

7 10 12 11

TOWER LEG ATTACHMENT
(FIT 38[1.5] TO 203[8.0] 60  ANGLE LEG)
(FIT 38[1.5] TO 152[4.0] 90  ANGLE LEG)
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EXISTING TOWER LEG

ROUND TOWER LEG ATTACHMENT DETAIL

(TYP)

TOWER LEG ATTACHMENT
(FIT 38[1.5] TO 219[8.625] O.D. LEG)

7 10 11 12

ADAPTER FOR PIPE CONNECTION

14
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15 16

THE BOM OF TIE BACK ASSEMBLY ADAPTER FOR ANGLE

THE BOM OF TIE BACK ASSEMBLY ADAPTER FOR PIPE 

COMPONENT PART NUMBERS PROVIDED FOR ASSEMBLY PURPOSES;
INDIVIDUAL COMPONENTS MAY BE SHIPPED AS PARTS WITHIN AN INCLUDED KIT.

ITEM NO. PART NUMBER DESCRIPTION OPTION 1/QTY. NOTE NO.
1 PST2375-10 PIPE, TIE BACK 1
2 MTC4104-0012 BENT PLATE, .375 X 8.25 X 12 1
3 MTC4104-0013-00 BENT PLATE, .375 X 11.1 X 12 1
4 MTC4104-0014 BENT PLATE, .375 X 6 X 6.88 1
5 MTC4104-0031 BENT PLATE 1

6 GUB-53050 5/8" X 3" X 5" GALV U-BOLT KIT    2 INCLUDES U-BOLT,FLAT WASHERS, LOCK 
WASHERS AND NUTS

7 MT-382-18 5/8" X 18" GALV THREADED ROD 2
8 GB-0520A 5/8" X 2" GALV BOLT KIT (A325) 2 INCLUDES BOLT, LOCK WASHER AND NUT
9 GB-0542A 5/8" X 4-1/4" GALV BOLT KIT(A325) 1 INCLUDES BOLT, LOCK WASHER AND NUT
10 GWF-05 5/8" GALV FLAT WASHER, 1.7OD 11
11 GWL-05 5/8" GALV LOCK WASHER 4
12 GN-05 5/8" GALV HEX NUT 4
13 PL375-4511 PLATE, TIE BACK MOUNTING 1
14 V-CLAMP CLAMP, 4 SLOT V 1

15 GB-05605FT 5/8" X 6" GALV BOLT KIT FULL 
THREAD 4 INCLUDES BOLT, LOCK WASHER AND NUT

16 GWF05A GALV FLAT WASHER HARDENED 
5/8", 1.3OD 4 INCLUDES BOLT, LOCK WASHER AND NUT

ITEM NO. PART NUMBER DESCRIPTION OPTION 2/QTY. NOTE NO.
1 PST2375-10 PIPE, TIE BACK 1
2 MTC4104-0012 BENT PLATE, .375 X 8.25 X 12 1
3 MTC4104-0013-00 BENT PLATE, .375 X 11.1 X 12 1
4 MTC4104-0014 BENT PLATE, .375 X 6 X 6.88 1
5 MTC4104-0031 BENT PLATE 1
6 GUB-53050 5/8" X 3" X 5" GALV U-BOLT KIT    2 INCLUDES U-BOLT,FLAT WASHERS, LOCK 

WASHERS AND NUTS
7 MT-382-18 5/8" X 18" GALV THREADED ROD 2
8 GB-0520A 5/8" X 2" GALV BOLT KIT (A325) 2 INCLUDES BOLT, LOCK WASHER AND NUT
9 GB-0542A 5/8" X 4-1/4" GALV BOLT KIT(A325) 1 INCLUDES BOLT, LOCK WASHER AND NUT

10 GWF-05 5/8" GALV FLAT WASHER, 1.7OD 7
11 GWL-05 5/8" GALV LOCK WASHER 4
12 GN-05 5/8" GALV HEX NUT 4
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